SADE G-1830-C14W

POS NOJ/SPARE PART DESCRIPTION PCS. |PRODUCT NO
1 SPOUT 1 2239.67
2 PIPE M16x1 1 2239.70
3 FAUCET BODY UNIT 1 2222.79
4 PLATE 1 2222.77
5 SCREW M5x10 3 9903.135
6 CARTRIDGE G1/2"-90° 2 2213.21
7 CONNECTOR 1 2222.75
8 SCREW M4x10 3 9903.126
9 SCREW M3x16 4 9903.008
10 |BLOCKADE I 1 2222.76
11 RING 2 2222.99
12 |SCREW M5x6 2 9903.151
13 HANDLE BASE 2 2241.47
14 |HANDLE 2 2222.28
15 |WASHER @1.35"x0.04" (@34.27x1)mm 1 2222.73
16 BLOCKADE I 1 2222.72
17 DECORATIVE PLATE 1 2222.84
18 NOZZLE 1 2239.71
19 |O-RING SEAL 0.44"x0.09" (11.3x2.4)mm 2 9917.118
20 |CONNECTOR M30x1/M28x1 1 2222.74




